Parts Manual for

SNAPPER

STANDARD
REAR ENGINE RIDER
r«ﬁﬁyi@ SERIES 10

X T =S

Koo e o

NOTE: The Series number is the last
numeral in the model number.

SNAPPER POWER EQUIPMENT [/ -udoa
McDonough,GA., 30253 U.S.A. |~ | comeenv

(L.R. 10/91) MANUAL #06086



WHEELS-FRONT

(1) ASSEMBLY

ITEM PART NO. DESCRIPTION

1 5-2305 ASSEMBLY, Front Tire & Rim (Complete)
- 5-0618 ASSEMBLY, Front Tire & Rim (Includes Items 2,3,4,5,6)
2 1-0820 TIRE, Pneumatic 4.10/3.50 x 4
3 1-7146 RIM (For 4.10/3.50 x 4 Tire)
4 1-1807 BEARING, Ball
5 1-2234 VALVE, Air (Snap-in)
6 1-0138 FITTING Lube
7 1-0935 WASHER
8 1-1022 CAP, Hub
9 1-1032 SEAL, Felt
10 3-1038 CAP, Dust
11 9-0364 PIN, 5/32 x 1" Cotter

NOT SHOWN: 1-0821 TUBE, Inner (Fits 4.10/3.50 x 4 Tire)

(I.R. 10/91) MANUAL #06086 2 R. E. RIDER SERIES 10



ITEM

1A

1B

PART NO.

5-2306

5-2594

1-0524
1-5968
1-2162
1-2163
1-2234
1-1037
9-0367
3-1732
1-1817
4-0433
2-3895
1-0967
4-0434
1-1201
1-1035
1-1013

R. E. RIDER SERIES 10

WHEELS-REAR

ASSEMBLY

DESCRIPTION

ASSEMBLY, Rear Tire & Rim (Includes ltems 2A,3A 4)
(25" & 26" Models)
ASSEMBLY, Rear Tire & Rim (Includes ltems 2B,3b,4)
(28" & 30" Models)
TIRE, Stid., 4.80/4.00 x 8
TIRE, Wide, 16/6.50 x 8
RIM, Std., (For 4.80/4.00 x 8 Tire)
RIM, Wide, (For 16/6.50 x 8 Tire)
VALVE, Air (Snap-in)
CLAMP
BOLT, 1/2-20 x 3/4" Lug (6)
CAP, Seal (Right Hand)
SEAL, Oil
HUB, Rear Wheel (Right Hand)
CAP, Hub
CAP, Seal (Left Hand)
HUB, Rear Wheel (Right Hand)
NUT, 5/16-24 Hex Center Lock
BOLT, 5/16-24 x 1-5/8" Tapered (Left Hand)
BOLT, 5/16-24 x 2" Tapered (Right Hand)

NOT SHOWN: 1-0525 TUBE, Inner (For 4.80/4.00 x 8 Tire)

3 (I.R. 10/91) MANUAL #06086



FRONT END STEERING

T, -
(I.LR. 10/91) MANUAL #06086 4 R. E. RIDER SERIES 10



FRONT END STEERING

ITEM PART NO. DESCRIPTION
1 1-9517 COVER, Handle
2 2-2560 GRIP, Handle
3 2-2757 HANDLE, Steering (Black)
- 2-2756 HANDLE, Steering (Red)
4 3-8243 LATCH, Parking Brake
5 2-2449 CABLE, Clutch/Brake
6 9-0122 WASHER, 3/8 Flat (4)
7 1-1815 PAD, Clutch/Brake Pedal
8 1-0694 BUSHING, Nylon
9 4-7888 PEDAL, Clutch/Brake
10 1-0986 BEARING (4)
11 4-0457 SHAFT, Steering
12 1-3321 BUSHING, Tie-Rod (4)
13 1-3023 TIE-ROD, Left Hand
14 4-0362 KING-PIN, Left Hand
15 1-2933 TIE-ROD, Right Hand
16 4-0361 KING-PIN, Right Hand
17 4-1000 STRUCTURE, Front Axle
18 1-4049 PAD, Foot (2)
19 1-5444 SPRING, Parking Brake
20 3-2009 CLAMP, Steering
21 1-2617 BUSHING, Nylon
22 1-1714 PIN, Hair
23 9-0095 NUT, 1/4-28 Hex
24 9-0053 WASHER, 1/4 Internal Tooth Lock
25 1-2175 BOLT, 1/4-28 Tapered Head
26 9-0196 NUT, 5/16-18 Hex
27 9-0577 BOLT, 5/16-18 x 1-1/2" Carriage
28 1-0776 RING, Retaining
29 1-0746 RING, Retaining (2)
30 9-0365 PIN, 1/8 x 3/4" Cotter (4)
31 1-0935 WASHER, 5/8 Flat (2)
32 1-5429 CAP, Parking Brake Lever
33 2-2589 SPACER, Pivot (2)
34 2-4267 BOLT, 3/8-24 x 5/8" Hex Shoulder
35 9-0962 NUT, 3/8-24 Hex Flange Lock
36 2-2344 CABLE, Brake
37 2-4284 CONNECTOR, Cable
38 9-0584 BOLT, 1/4-20 x 1/2" Hex Flange Lock

R. E. RIDER SERIES 10 ] (I.R. 10/91) MANUAL #06086



MAIN CASE

R. E. RIDER SERIES 10

(I.R. 10/91) MANUAL #06086



ITEM PART NO.

1 4-0992
2 3-0798
3 3-7958
4 1-6085
5 1-6084
6 1-7074
7 1-0153
8 9-1070
9 1-1016
10 2-3676
11 4-0600
12 3-2991
13 1-1018
14 9-0196
15 4-0598
16 1-0754
17 4-1017
18 4-0599
19 1-56707
20 2-2295
21 1-9337
22 2-2509
23 9-0391
24 9-0037
25 2-3914
26 1-9245
27 3-1036
28 1-9246
29 9-0361
30 9-0844
31 9-1039
32 9-1037
33 9-0530
34 9-0484
35 9-0242
- 9-1164
36 1-1791
37 9-0188
38 9-0187
39 9-0223
40 1-1968
41 2-2365
- 1-7653
42 2-2887

R. E. RIDER SERIES 10

MAIN CASE

DESCRIPTION

CASE, Main (Standard)

BUMPER, Rear

FENDER, Left Hand

COVER

COVER, Battery

COVER, Switch

CAP, Bumper (2)

NUT, 5/16-18 Hex Flange Lock
BUSHING, Nylon (2)

LINK, Shift (Long)

ARM, Shift

BRACE, Cross

LINK, Shift (Short)

NUT, 5/16-18 Hex (2)

ARM, Shift Handle

SPRING, Shift Handle

DETENT, Shift

HANDLE, Shift

SWITCH, Interlock

GRIP, Shift Handle

CABLE, Deck Support

BUSHING, Pilot

WASHER, 5/16 Internal Tooth Lock
PIN, 3/32 x 3/4" Cotter

PIN, 1/4 x 1-3/4" Tapered Clevis
BUSHING, Nylon

WASHER, Thrust (2)

BUSHING, Nylon (2)

SCREW, 5/16-18 x 5/8" Self-Tapping (14)
PIN, 3/16 x 3/4" Roll

NUT, #10-24 Locking Wing (8)
RETAINER, #10 Bolt (8)

BOLT, #10-24 x 1/2" Carriage (8)
SCREW, 5/16-18 x 1-1/2" Self-Tapping (4)
SCREW, 5/16-24 x 1-1/2" Hex Head Cap (4)(8 HP Models)
SCREW, 5/16-24 x 1-3/4" Hex Head Cap (4)(6 HP Models)
RETAINER, 5/16 Bolt (4)
WASHER, 5/16" Flat (4)

WASHER, 5/16" Split Lock (8)
NUT, 5/16-24 Hex (8)

ROLLER

GUIDE, Belt (6 HP Models)
GUIDE, Belt (8 HP Models)
PROTECTOR, Solenoid

7 (L.R. 10/91) MANUAL #06086



DIFFERENTIAL, R.H. FENDER

R. E. RIDER SERIES 10

(I.R. 10/91) MANUAL #06086



ITEM PART NO.
1 1-4401
2 1-8822
3 3-2107
4 3-1079
5 3-8067
6 2-2115
7 2-1127
8 1-1072
9 5-1584
10 1-0988
11 1-0964
12 1-0941
13 2-1129
14 1-0965
15 2-1128
16 1-1037
17 1-7083
18 1-1024
19 3-7279
20 1-8060
21 3-7957
22 2-1158
23 4-7763
24 1-1026
25 5-7398
26 1-2333
27 1-1156
28 1-1782
29 9-0395
30 9-0188
31 1-1042
32 9:0361
33 9-0362
34 1-0969

R. E. RIDER SERIES 10

DIFFERENTIAL, R.H. FENDER

DESCRIPTION

COLLAR, Lock (Includes #9-0201 Set Screw)
BEARING, Axle (Right Hand Fender)
SPACER, Short Axle

WASHER, Thrust

PLATE, Differential

SPACER, Pinion (4)

GEARS, Differential Pinion (4)

WASHER, Thrust

ASSEMBLY, Drive Hex Tube

WASHER, Hex Insert

GEAR, 11 Teeth-10 Pitch

CHAIN, 46 Pitch (#35)

SPROCKET

RING, Retaining

SPACER

CLAMP, Boot (2)

BOOT, Oil Seal

PLUG, Oil Fill & Check

CASE, Transmission

GASKET, Transmission Case

FENDER, Right Hand

GEAR, 63 Teeth-10 Pitch

AXLE, Long (Includes Gear) (Use Only With Short Axle #5-7398)
SPACER

AXLE, Short (Includes Gear) (Use Only With Long Axle #4-7763)
SCREW, 5/16-24 x 1-5/8" Hex Cap Special Lock (4)
O-RING, 5/16 (2)

WASHER, Belleville (2)

WASHER, 5/16 External Tooth Lock
WASHER, 5/16 Flat

BOLT, 5/16-24 x 2-5/8" Idler

SCREW, 5/16-18 x 5/8" Self-Tapping (11)
SCREW, 1/4-20 x 5/8" Self-Tapping (13)
NUT, 5/16-24 Hex Flange Lock

8 (I.R. 10/91) MANUAL #06086



CHAIN CASE, L. H. FENDER

(1) ASSEMBLY ST

(I.R. 10/91) MANUAL #06086 10 R. E. RIDER SERIES 10



CHAIN CASE, L. H. FENDER

ITEM PART NO. DESCRIPTION
1 5-2683 ASSEMBLY, Chain Case
(Includes Items 2 Thru 13,15,16,31 Thru 35)
2 4-1136 CASE, Sprocket
3 1-8059 GASKET, Case Cover
4 1-1121 WASHER, Belleville (2)
5 1-0756 BEARING, Ball (2)
6 1-8963 SPROCKET & SHAFT
7 1-0614 KEY, 1/8 x 5/8" Woodruff
8 3-9778 COVER, Chain Case
9 1-0942 BEARING, Needle (2)
10 1-1086 WASHER, Nylon Thrust (2)
11 4-0355 HUB & SPROCKET
12 1-0941 CHAIN
13 9-0307 SCREW, #10-24 x 5/8" Self-Tapping (10)
14 1-1024 PLUG, Oil Fill & Check
15 2-2785 ROLLER
16 1-0776 RING, Retaining
17 3-7285 FENDER, Left Hand
18 1-4625 COLLAR, Lock (Includes #9-0776 Set Screw-1/4-20 x 1/4")
19 5-0918 BEARING, Left Hand Fender (Includes Item 20)
20 1-3324 FITTING, Lube
21 1-1070 ROD, Cross-Tie
22 1-1037 CLAMP, Boot (2)
23 1-7084 BOOT, Qil Seal
24 1-1071 WASHER, Thrust Nylon
25 1-1072 WASHER, Thrust
26 9-1062 NUT, 5/8-18 Hex Lock
27 9-0223 NUT, 5/16-24 Hex
28 1-9260 O-RING (2)
29 9-0187 WASHER, 5/16 Split Lock
30 1-2271 WASHER, Shim (As Required)
*31 5-2143 ASSEMBLY, Brake Lever
*32 1-0916 SPACER, Split
*33 9-0535 SCREW, 1/4-28 x 1" Hex Head Cap
*34 9-0055 WASHER, 1/4 Flat
*35 9-0303 NUT,1/4-28 Hex Top Lock
36 1-0690 WASHER, Shim (6)
- 2-2713 WASHER, Shim (2)

*NOTE: See Pages 12 &13 For lllustration Of Brake Lever Assembly And Related Parts.

R. E. RIDER SERIES 10 11 (I.R. 10/91) MANUAL #06086



SMOOTH CLUTCH ASSEMBLY

(1) ASSEMBLY

(I.R. 10/91) MANUAL #06086 12 R. E. RIDER SERIES 10



ITEM PART NO.

1 *

2 5-7338
3 5-7423
4 1-4523
5 2-2331
6 9-0585
7 5-2143
8 1-2313
9 9-0303
10 9-0055
11 1-0916
12 9-0535
13 2-2371
14 1-2264
15 3-2985
16 1-1048
17 1-1201
18 9-0233
19 9-0506
20 3-8296
21 1-1763
22 3-2984
23 9-0858

SMOOTH CLUTCH ASSEMBLY

DESCRIPTION

ASSEMBLY, Smooth Clutch (Includes ltems 2 Thru 6)
HUB, Driven Disc
DISC, Driven
WASHER, Thrust
PLATE
NUT, 5/16-18 Hex Flange Lock (4)
ASSEMBLY, Brake Lever (Includes Brake Lining & Rivet)
RING, Retaining
NUT, 1/4-28 Hex Top Lock
WASHER, 1/4 Flat
SPACER
SCREW, 1/4-28 x 1" Hex Head Cap
SPRING, Brake Return
SPRING, Clutch Brake
LIFT, Yoke
BEARING, Yoke (2)
NUT, 5/16-24 Hex Center Lock (2)
SCREW, 5/16-24 x 3/4" Hex Head Cap (2)
SCREW, 3/8-16 x 1/2" Self-Tapping
COLLAR, Yoke
WASHER, 5/16 Flat (2)
ARM, Yoke
SCREW, 5/16-18 x 1/2" Self-Tapping (2)

*CANNOT BE ORDERED AS ASSEMBLY.
ORDER PARTS SEPARATELY.

R. E. RIDER SERIES 10

13 (I.R. 10/91) MANUAL #06086



CUTTING DECKS, DEFLECTORS

.-.//

i_

R. E. RIDER SERIES 10

14

(L.R. 10/91) MANUAL #06086



ITEM

N =

scom\lmmA- w !

LIy
—h

—_ i
WD

15

16

17
18
19
20
21
22
23
24
25
26
27

PART NO.

2-2562
6-0976
6-0995
6-0977
6-0996
5-1977
5-7628
1-3010
3-9586
1-6341
3-2323
9-0037
9-0055
9-0492
5-1976
5-7624

5-2057
9-0188
1-9518
1-8068
1-9515
1-8069
6-0480
6-0735
3-7723
3-1724
9-0228
9-0391
9-0223
9-0392
9-0509
9-0539
9-0001
9-1016
9-0612
9-0721
9-0613

CUTTING DECKS, DEFLECTORS

DESCRIPTION

COVER, Spindle
25" DECK KIT (*See NOTE Below For Complete Cutter Unit)
26" DECK KIT (*See NOTE Below For Complete Cutter Unit)
28" DECK KIT (*See NOTE Below For Complete Cutter Unit)
30" DECK KIT (*See NOTE Below For Complete Cutter Unit)
DEFLECTOR, Discharge (28" Deck) (Includes ltem 4)
ASSEMBLY, Discharge (28" Deck) (Includes Items 3 Thru 9)
DECAL, Danger (Cut Finger)
HINGE, Deflector
SPRING, Hinge
PIN, Hinge
PIN, 3/32 x 3/4" Cotter
WASHER, 1/4 Flat
NUT, 5/16-18 Wing (2)
DEFLECTOR, Discharge (25" Deck) (Includes Item 4)
ASSEMBLY, Discharge (25" Deck)
(Includes ltems 4 Thru 9 & 11)
DEFLECTOR, Discharge (26" & 30" Decks)
WASHER, 5/16 Flat (2)
25" BLADE
26" BLADE
28" BLADE
30" BLADE
KIT, Air Lift (28" Models) (Includes 16,17,18 & 19)
KIT, Air Lift (30" Models) (Includes 16,17,18 & 19)
AIR-LIFT (2) (28" Models)
AIR-LIFT (2) (30" Models)
SCREW, 5/16-24 x 11/16" Machine (6)
WASHER, 5/16-24 Internal Tooth Lock (6)
NUT, 5/16-24 Hex (6)
SCREW, 1/2-20 x 1" Hex Head Cap (2)
WASHER, 1/2 Internal Tooth Lock (2)
NUT, 1/2-20 Hex Jam (2)
BOLT, 5/16-18 x 3/4" Short Neck Carriage (2)
SCREW, 1/4-20 x 5/8" Self-Tapping (4)
BOLT, 3/8-16 x 3/4" Hex Flange Lock (9)
BOLT, 5/16-18 x 1/2" Hex Flange Lock (2)
NUT, 3/8-16 Hex Flange Lock (9)

*NOTE: FOR COMPLETE CUTTER UNIT, ORDER FOLLOWING NUMBERS:
25" Replacement Deck - Complete Unit 6-1038
26" Replacement Deck - Complete Unit 6-1039
28" Replacement Deck - Complete Unit 6-1040
30" Replacement Deck - Complete Unit 6-1041

R. E. RIDER SERIES 10

15 (I.R. 10/91) MANUAL #06086



RAILS, LIFT ARMS, CAM LIFT

(I.R. 10/91) MANUAL #06086 16 R. E. RIDER SERIES 10



RAILS, LIFT ARMS, CAM LIFT

ITEM PART NO. DESCRIPTION
1 3-3034 ARM, Rear Lift
2 1-6122 ROD, Leveling
3 4-0696 WELDMENT, Lift Lever
4 1-1074 SPRING, Cam Lever
5 3-2243 ANCHOR (Auto. Blade Control Models)
6 3-1838 BRACE, Top
7 3-1855 GUIDE, Belt
8 3-3036 RAIL, Left Hand
9 3-3037 RAIL, Right Hand
10 5-1310 ASSEMBLY, Clutch Plate
11 4-0684 ARM, Front Lift, Non-Adjustable (25", 26", 28" Models)
- 4-0685 ARM, Front Lift, Adjustable (30" Models)
12 2-2717 ROD, Support (Front Lift Arm to Front End)
13 1-7847 RING, 7/16 Retaining
14 3-3008 ARM, Leveling
15 2-4122 GRIP, Height Adjustment Lever
16 9-0506 SCREW, 3/8-16 x 1/2" Self-Tapping (2)
17 9-0365 PIN, 1/8 x 3/4" Cotter
18 9-0364 PIN, 5/32 x 1" Cotter
19 9-0122 WASHER, 3/8 flat
20 9-0289 NUT, 3/8-24 Hex
21 9-0506 SCREW, 3/8-16 x 1/2" Self-Tapping (4)
22 9-0361 SCREW, 5/16-18 x 5/8" Self-Tapping
23 9-0233 SCREW, 5/16-24 x 3/4" Hex Head Cap (2)
24 9-0391 WASHER, 5/16 Internal Tooth Lock (2)
25 9-0223 NUT, 5/16-24 Hex (2)
26 1-2067 RING, Red (2)
27 1-9401 RING, White
28 2-2112 RING, White (2)
29 9-0037 PIN, 3/32 x 3/4" Cotter (2)
30 9-0858 SCREW, 5/16-18 x 1/2" Self-Tapping (2)
31 2-2082 PIVOT, Leveling
32 1-0736 PIN, Clevis (2)
33 2-2114 SHAFT, Pivot
34 3-2997 ARM, Front Lift-Left (30" Models)

R. E. RIDER SERIES 10 17 (I.LR. 10/91) MANUAL #06086



BELTS, BRAKES, INTERLOCK

ITEM

' NOOOSAS WN =

8

9

10
11
12
13
14

PART NO.

2-2252
1-8781
1-1029
3-2111
4-7787
1-2055
4-0594
4-1324

2-4123
1-8624
3-8021
1-4168
1-4314
1-0740
3-2169

jm—————————

DESCRIPTION

BELT, Drive

PULLEY, Spindle

PULLEY, Idler

RESTRICTOR, Belt

ARM, Idler

ROD, Idler

HANDLE, Blade Lever(On-Off)
HANDLE, Blade Lever(On-Off)
(Reduced Effort) (Mid-'92 Models)
GRIP, Handle

SWITCH, Deck Interlock
MOUNT, Handle

SPRING, Blade Handle
SPACER

RING, Retainer (2)

DRUM, Brake

(I.R. 10/91) MANUAL #06086 18

ITEM

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

PART NO.

5-7307
1-4304
1-4302
1-4303
9-0063
9-0122
9-0055
1-0027
9-0161
9-0289
9-0037
9-0299
9-0362
1-5290
1-0935
3-2027

DESCRIPTION

BAND, Brake

PIN, 1/4 x 1-5/8" Clevis

BOLT, 1/4-20 Eye

NUT, 1/4-20 Tee

NUT, 1/4-20 Hex

WASHER, 3/8 Flat

WASHER, 1/4 Flat

NUT, 3/4-16 Hex Jam

SCREW, 3/8-24 x1 3/4"HexCap
NUT, 3/8-24 Hex Lock

PIN, 3/32 x 3/4" Cotter (3)
SCREW, #10-32 x 1" Self-Tap
SCREW, 1/4-20 x 5/8" Self-Tap
HUB, Pulley

WASHER, 49/64 x 1-1/8" Flat(3)
WASHER, 49/64 x 1-1/2" Flat (3)

R. E. RIDER SERIES 10



ITEM

OO NOUAEWN=

R. E. RIDER SERIES 10

PART NO.

3-3601
1-9410
1-5448
1-56495
1-5446
1-5447
9-0122
9-0250
9-0289
9-0390

BLADE STOP PEDALS

25,26 & 28" DECK

30" DECK

DESCRIPTION

PEDAL, Blade Stop Control
SPRING, Latching

SPRING, Pedal

BOLT, 3/8-24 x 3/4" Shoulder
BOLT, 3/8-24 x 9/16" Shoulder
ECCENTRIC, Leveling

WASHER, 3/8 Flat

WASHER, 1/2 Flat (2)

NUT, 3/8-24 Hex Lock

WASHER, 3/8 Internal Tooth Lock

19 (I.R. 10/91) MANUAL #06086



SPINDLE

(1) ASSEMBLY el

ITEM PART NO. DESCRIPTION
1 5-9813 ASSEMBLY, Spindle Housing (Includes Items 2 Thru 11)
2 1-2491 RING, Retaining (2)
3 1-3313 BEARING, Spindle (2)
4 5-0696 HOUSING, Spindle (Includes ltem 5)
5 1-0817 FITTING, Lube
6 9-0392 SCREW, 1/2-20 x 1" HexHead Cap (2) (GR.5)
7 9-0559 NUT, 1/2-20 Hex Jam (2)
8 9-0356 NUT, 5/8-18 Hex Lock
9 3-7751 HOLDER, Blade
10 1-4407 WASHER, Spindle
11 2-1742 SPINDLE
12 1-2670 RING, Tolerance
13 1-0121 WASHER, Shim

(I.R. 10/91) MANUAL #06086 20 R. E. RIDER SERIES 10



DRIVE DISC ASSEMBLY

\/

4
I
i
]
|
|
\

!

NOTE: Replace As Assembly Only - Speclal Machining Is Done
After Hub, Puiley, and Disc Are Assembled For these Models.

ITEM PART NO. DESCRIPTION
1 5-2073 ASSEMBLY, Drive Disc
2 1-0210 KEY, 1/4 x 1/4 x 2" Square
3 9-0132 SCREW, 3/8-16 x 3/8" Socket Set (2)

R. E. RIDER SERIES 10 21 (I.R. 10/91) MANUAL #06086



FUEL TANK & OPERATORS SEAT

ITEM

1
2
3
4
5
6
7
8
9

(I.R. 10/91) MANUAL #06086

PART NO.

1-6749
5-1905
1-2516
3-2015
3-2038
7-6272
1-4359
1-2222
3-3377
9-1001
9-1038

DESCRIPTION

SEAT, Operator

ASSEMBLY, Fuel Tank (Includes ltem 3)
CAP, Fuel Tank

HOSE, Fuel (7" Long)

HOSE, Fuel (5" Long)

HOSE, Fuel (8-1/2" Long)

FILTER, Fuel (In-Line)

CLAMP, Fuel Line (4)

BRACKET, Fuel Tank (Rear)

SCREW, 5/16-18 x 5/8" Self-Tapping (2)

BOLT, 5/16-18 x 1/2" Hex Flange Lock (4)

22 R. E. RIDER SERIES 10



ENGINE SPECS.

8 H.P. B & S ENGINE
SNAPPER NO. 2-2370
B & S MODEL 195707
B & S TYPE 0119-01

8 H.P. TEC. ENGINE
SNAPPER NO. 2-2364
TEC. MODEL

TEC. TYPE

6 H.P. TEC. ENGINE
SNAPPER NO. 2-2263
TEC. MODEL

TEC. TYPE

ITEM

oA ' WN =

= © o

R. E. RIDER SERIES 10

EXHAUST MUFFLER & ENGINES

(DKIT, Muffler

PART NO.

6-0316
1-8198
1-8197
6-0489
9-0553
9-0585
3-2414
9-0072
9-0196
1-2418
1-2419

DESCRIPTION

KIT, Muffler (Includes Items 2 Thru 10)

MUFFLER

TUBE, Exhaust

BAG Hardware (Includes Items 4 Thru 10)
SCREW, 5/16-18 x 3" Hex Head Cap (2)
NUT, 5/16-18 Hex Flange Lock (2)
BRACKET, Muffler
SCREW, 1/4-20 x 5/8" Hex Head Cap (2)
NUT, 5/16-18 Hex
WASHER, 21/64 Flat
STUD, Cylinder Head

23 (I.R. 10/91) MANUAL #06086



ELECTRICAL SYSTEMS

WA\\J 2

©
e
=
w
[~
Xz
E
3

1 l\ %
SCREW
| ) INCLUD

R. E. RIDER SERIES 10

24

(I.R. 10/91) MANUAL #06086



ITEM

S OOON®!' OTh ' LN =

(o]

R. E. RIDER SERIES 10

PART NO.

6-0753
1-8817
1-5430
1-5431
1-9297
1-6168
1-6169
1-6760
1-9143
1-8524
1-2444
2-3811
1-9326
1-8816
9-0880
1-5438
2-3504
1-1853
1-9299
9-0063
9-0053
9-0072
2-3812
9-0391
9-0196
1-2080
9-0539
2-2887
1-6730
1-6921

ELECTRICAL SYSTEMS

DESCRIPTION

KIT, 12V Dry Charge Battery
SOLENOID
HARNESS, Starter Wiring
HARNESS, Starter Wiring (Tec.) (Not Shown)
HARNESS, Ignition Wiring
HOLDER, Fuse (Includes Fuse)

FUSE (10 AMP)
INTERLOCK
HARNESS, Deck Interlock Wiring
SWITCH, Deck Interlock
COVER, Battery Cable
CABLE, Positive (B&S) (Red)
CABLE, Positive(Tec.) (Red) (Not Shown)
SWITCH, Ignition (Used With Electric Start)
WASHER, 5/8 Internal Tooth Lock
NUT, 5/8-32 Hex
KEY, Switch (2)
SWITCH, Ignition (Used With Manual Start)
WIRE, Ground (Used With Manual Start)
NUT, 1/4-20 Hex (4)
WASHER, 1/4 Internal Tooth Lock (2)
SCREW, 1/4-20 x 5/8" Hex Head Cap (3)
CABLE, Negative
WASHER, 5/16 Internal Tooth Lock
NUT, 5/16-18 Hex
TIE, Cable (2)
SCREW, 1/4-20 x 1/2" Self-Tapping
PROTECTOR, Solenoid
WIRE, Ground (Tec.) (Not Shown)
HARNESS, Wiring (Tec.) (Not Shown)

25 (I.R. 10/91) MANUAL #06086



THROTTLE CONTROL

ITEM PART NO. DESCRIPTION
1 2-2264 CONTROL, Throttle (Manual Start Tecumseh)
2 9-0539 SCREW, 1/4-20 x 1/2" Self-Tapping
3 3-3470 PLATE, Throttle Control
4 2-2751 CONTROL, Throttle (Electric Start Briggs)
5 9-0853 SCREW, #10-24 x 1/2" Self-Tapping

(I.R. 10/91) MANUAL #06086 26 R. E. RIDER SERIES 10



DECALS

B SNAPPER

Comet 11
> SNAPPER,, . ..

INCH
PATENTED HI-VAC

ITEM PART NO. DESCRIPTION
1 2-3992 DECAL, 25 Inch
2 2-3993 DECAL, 26 Inch
3 2-3996 DECAL, 28 Inch
4 2-3997 DECAL, 30 Inch
5 2-3990 DECAL, SR75
6 2-4038 DECAL, SR95
7 2-4041 DECAL, SNAPPER Classic
8 2-3991 DECAL, SNAPPER Comet I

DECALS CONTINUED ON NEXT PAGE
R. E. RIDER SERIES 10 2] (I.R. 10/91) MANUAL #06086



DECALS

A CAUTION & G )
A CAUTIONA |, "'AuroMATIC
"‘”sIn%?N?SfS“SJSS’?EEé’E"T‘ BLADE STOP 3—

| EXPLOSION OR FIRE. J STOPS BLADE - NOT ENGINE
USE ONLY SNAPPER !
! REPLACEMENT BATTERY ;_7
\__TO AVOID ACID DAMAGE. __
o o REMOVE BATTERY BEFORE h
STANDING MOWERONEND |5 -
S e FOR MORE THAN 2 HOURS 1}

CACNTONA __, ~ — )

{ ROTATING BLADES. |

KEEP HANDS AND FEET | S — — S 4—
! FROM UNDER MOWER. ) rké _C_AUDQ_N A W
~ s

DEFLECTOR MUST BE |
6— f FASTENED DOWN OR |
| GRASS CATCHER INSTALLED .
_ BEFORE OPERATING MOWER 1

DANGER | L 5

KEEP HANDS and FEET AWAY

ITEM PART NO. DESCRIPTION
K/

1 1-3010 DECAL, Danger
2 2-4072 DECAL, Auto Blade Stop
3 1-7357 DECAL, 6 HP Pressure Lube (Will Be Shown At A Later Date)
4 1-7354 DECAL, 8 HP Pressure Lube (Will Be Shown At A Later Date)
5 1-2358 DECAL, Battery Storage
6 1-6972 DECAL, Caution Deflector
7 1-5691 DECAL, Caution Battery
8 1-6973 DECAL, Caution Rotating Blades
9 1-3297 DECAL, Warning (Not Shown)

IT IS THE POLICY OF SNAPPER POWER EQUIPMENT TO IMPROVE ITS PRODUCTS
WHENEVER IT IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO
MAKE CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED PREVIOUSLY.

SNAPPER POWER EQUIPMENT /T |rudua
McDonough, GA., 30253 U.S.A.

Compeny

MANUAL #06086 (I.R. 10/91) PRINTED IN U.S.A.





